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I . SAMPLE DESCRIPTION ¥ 5 ik

Sample

Product Name Li-ion Battery Model YXE 603450

= T, e

Manufacturer | DONG GUAN YU XIN EN ENERGY TECHNOLOGY CO., LTD
R FETTES BRI R A T

Address Huangjiabo Industrial Park, Huangjiabo Village, Shipai Town, Dongguan, Guangdong
Mok R AAFERE EM R FE T

Packaging

Trade Mark BST:;?C)? Prismatic dimensions

Lo ) - HERET BRRT
AR (LXWXT)

(335X 275 % 185)mm

Nominal Rated Battery
Voltage _ Capacity L2O0mAT Number A20/PCS

FRERHLE WERE soaniddl HL bR

Net weight of
Gross weight batteries per

per package 10.93kg package 9.324kg/packing

Hukft B wEdet i
HPE XS

Receiving Completing
Date 2022.12.08 Date 2022.12.10
ERHH SRk H

1. STANDARD #5#

22 Revised Edition of the {Recommendations on the Transport of Dangerous Goods, Model
Regulations} (ST/SG/AC.10/1/Rev.22).

CRT R RIERENF NETA) 522 .

III. TESTITEM MR H

1). Drop test ZE7EiMI
2). Packing weight test {225 & 21135,

IV. TEST METHOD i jyi%

The package of batteries is dropped from 1.2m, Stimes per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.

RV EL B (2 A G BT BRI A 1.2 K S B T R B MELARF S IR B IR L
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V. TESTRESULT Mik&EH
1) Drop test MR

Drop position Test status Conclusion

ERIEAL B TN 5
Front Without damage packaging Pass
Hil T AL E R GXi
Edge Without damage packaging Pass
prik 3 AL E R G
Angle Without damage packaging Pass
b BREE R e
Side Without damage packaging Pass
0/ BB b i
Top Without damage packaging Pass
THA BB ih i

2) Packing weight test 1,3 & 8l
Test item Weight H & Remark
It H (kg) i
Packing weight test
A EE

10.93
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Lithium Battery Drop Test Report
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Important Notice

1. The test report is invalid without the official stamp of NCT.
ARG PBE NCT mE LK.

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

R NCT HEFE, AMFESERARE .
3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
o BN FRA RERAREL LR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BEREL. ZH. £H. BH. . sCVEEAERESIRE B
5. Objections to the test report must be submitted to NCT within 15 days.
MG HEE RV M TWRER G k2 15 KRR AN TR .
6. The test report is valid for the tested samples only.
AR AT A R
7. The Chinese contents in this report are only for reference.

AT PR XAERNESE.
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